



昆山易美福机械设备有限公司

Kunshan EMF Industrial Co., Ltd.

江苏省昆山市新镇新浦路91号

91 Xinpu Road, Kunshan City, Jiangsu, China

电话(TEL): 0512-57113182 传真(FAX): 0512-57907599

Product Test Certificate

Product Name: fire angle valve 2"

Model No: EMF-0093B3-00

Production standards: BS5154:1991/JIS Qty: 20pcs

Date: 02-AUG-2022

| No. Test Item | Requirements & standards | Test Results |
|------------------------|---|--------------|
| 1. Material | Handwheel: Cast iron to BS1452 | pass |
| | Valve body: BS2874 Hpb59-1 | Pass |
| 2. Measure & tolerance | Screw male thread 2" BSP | Pass |
| 3. Appearance quality | scarless & without crack, good red | pass |
| | Painting in surface | pass |
| 4. Sealing performance | The process of sealing performance | |
| | Test, each component should be able | |
| 5. Intensity | To withstand 1.6Mpa pressure, sustained | pass |
| | 2 min can't appear leakage phenomenon | Pass |
| 5. Intensity | Water pressure test, adaptor should be able | |
| | to withstand 2.4Mpa the pressure sustained | pass |
| | 2min can't appear leakage phenomenon | |

Checker: Coin Feng

Recheck: Bryan Ho





昆山易美福机械设备有限公司

Kunshan EMF Industrial Co., Ltd.

江苏省昆山市新镇新浦路91号

91 Xinpu Road, Kunshan City, Jiangsu, China

电话 (TEL): 0512-57113182 传真 (FAX): 0512-57907599

Product Test Certificate

Product Name: fire valve globe straight 2"

Model No: EMF-0094B8-00

Production standards: BS5154:1991/JIS Qty: 25pcs

Date: 02-AUG-2022

| No. Test Item | Requirements & standards | Test Results |
|------------------------|---|--------------|
| 1. Material | Handwheel: Cast iron to BS1452 | pass |
| | Valve body: BS2874 Hpb59-1 | Pass |
| 2. Measure & tolerance | Screw male thread 2" BSP | Pass |
| 3. Appearance quality | scarless & without crack, good red | |
| | Painting in surface | pass |
| 4. Sealing performance | The process of sealing performance | |
| | Test, each component should be able | |
| | To withstand 1.6Mpa pressure, sustained 2 min can't appear leakage phenomenon | pass |
| 5. Intensity | Water pressure test, adaptor should be able | |
| | to withstand 2.4Mpa the pressure sustained 2min can't appear leakage phenomenon | pass |

Checker: Coin Feng

Recheck: Bryan Ho

